
项目号 零件号 说明 数量
1 F01-1400长板 2

2 F01-0100左底架 1

3 F01-0200竖组 2

4 F01-0300上连接组 1

5 F01-0400杠铃杆挂架 2

6 F01-0500保险组 2

7 F01-0600卧撑组 1

8 F01-0700配重片存放组 1

9
F01-
0800配重片存放（带奥
杆）

1

10 F01-0900奥杆 1

11 F01-1000 滑动组件 2

12 F01-1200保险组件 1

13 F01-2100炮筒组 1

14 F01-2300光轴上组 2

15 F01-1900右底架 1

16 F01-2000挂绳棍 4

17 不锈钢挂片杆 2

18 ø25光轴 2

19 镜向F01-0600卧撑组 1

20 平垫圈 10 8

21 平垫圈 8 12

22
GB╱T 5780-
2016[六角头螺栓 
C级M12×120]

8

23
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M10×30]

4

24
GB╱T 5780-
2016[六角头螺栓 
C级M12×100]

8

25
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M12×40]

2

26
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M10×65]

2

27 防松螺母M10 4

28 六角螺母 M10 2

29
GB╱T 6182-
2016[2型非金属嵌件六
角锁紧螺母M12]

14

30 镜向F01-1200保险组件 1

31 环形O型销 1

32 内25减震垫 6

33 六角头螺栓 M12×20 12

34 GB╱T 95-2002[平垫圈 
C级12] 44

35
GB╱T 80-
2007[内六角凹端紧定螺
钉M6×6]

2

36
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M8×20]

12

 SMITH MACHINE POWER RACK 

User Manual



199CM

17
2C

M

129CM

Footprint Dimensions：

M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) 

199CM(L)X172CM(W)X220CM(H)



COMPONENT LIST:

M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) 

1 2 3 4

5 7 8

9 10 11 12

13 14

6

15 16

17 18 19 20
4



COMPONENT LIST:

M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) 

27 28

21 22 23 24 25 26

29 30 31

32 33 34 35 365



12CM

3CM

10CM

4cm

M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) 

M10 X2.5CM Column head bolt( 8pcs) 

M10 flat washer(8pcs) 

M10 lock nut( 4pcs) 

M8 flat washer(12pcs) 

M12 X 12CM hex bolts( 8pcs) 

M10 X 3CM hex bolts( 4pcs) 

M12 X 10CM hex bolts( 8pcs) 

M12 X 4CM hex bolts( 2pcs) M10 hex nut( 2pcs) 
6



6.5CM

20

2CM

0.6CM

M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) 

M12 flat washer(44pcs) 

M12 lock nut(14pcs) 

M10 X 6.5CM hex bolts(2pcs) 

M12X2CM hex bolts(12pcs) 

M6X6CM SET SCREW(4pcs)
 

M8X2CM hex bolts(12pcs) 

7



1 34 22

2

29

15

M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

STEP1:

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) 

M    X   CM hex bolts(    pcs) 

项目号 零件号 说明 数量
1 F01-1400长板 2

2 F01-0100左底架 1

3 F01-0200竖组 2

4 F01-0300上连接组 1

5 F01-0400杠铃杆挂架 2

6 F01-0500保险组 2

7 F01-0600卧撑组 1

8 F01-0700配重片存放组 1

9
F01-
0800配重片存放（带奥
杆）

1

10 F01-0900奥杆 1

11 F01-1000 滑动组件 2

12 F01-1200保险组件 1

13 F01-2100炮筒组 1

14 F01-2300光轴上组 2

15 F01-1900右底架 1

16 F01-2000挂绳棍 4

17 不锈钢挂片杆 2

18 ø25光轴 2

19 镜向F01-0600卧撑组 1

20 平垫圈 10 8

21 平垫圈 8 12

22
GB╱T 5780-
2016[六角头螺栓 
C级M12×120]

8

23
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M10×30]

4

24
GB╱T 5780-
2016[六角头螺栓 
C级M12×100]

8

25
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M12×40]

2

26
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M10×65]

2

27 防松螺母M10 4

28 六角螺母 M10 2

29
GB╱T 6182-
2016[2型非金属嵌件六
角锁紧螺母M12]

14

30 镜向F01-1200保险组件 1

31 环形O型销 1

32 内25减震垫 6

33 六角头螺栓 M12×20 12

34 GB╱T 95-2002[平垫圈 
C级12] 44

35
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M8×20]

12

36
GB╱T 80-
2007[内六角凹端紧定螺
钉M6×6]

2

8



12CM

M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

STEP1: Installation steps:

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) 

M    X   CM hex bolts(    pcs) 

   1, Places the left bottom frame (2), right bottom frame (15) and 

long plate (1) on the ground (Fig.) and installed with M12*12CM hex

 bolt (22), M12 flat washer (34), M12 lock  nut (29).

M12 flat washer(16pcs) M12 lock nut( 8pcs) 

M12 X 12CM hex bolts( 8pcs) 

9



17

9

8

34

25
21

35

M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

STEP2:

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) 

项目号 零件号 说明 数量
1 F01-1400长板 2

2 F01-0100左底架 1

3 F01-0200竖组 2

4 F01-0300上连接组 1

5 F01-0400杠铃杆挂架 2

6 F01-0500保险组 2

7 F01-0600卧撑组 1

8 F01-0700配重片存放组 1

9
F01-
0800配重片存放（带奥
杆）

1

10 F01-0900奥杆 1

11 F01-1000 滑动组件 2

12 F01-1200保险组件 1

13 F01-2100炮筒组 1

14 F01-2300光轴上组 2

15 F01-1900右底架 1

16 F01-2000挂绳棍 4

17 不锈钢挂片杆 2

18 ø25光轴 2

19 镜向F01-0600卧撑组 1

20 平垫圈 10 8

21 平垫圈 8 12

22
GB╱T 5780-
2016[六角头螺栓 
C级M12×120]

8

23
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M10×30]

4

24
GB╱T 5780-
2016[六角头螺栓 
C级M12×100]

8

25
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M12×40]

2

26
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M10×65]

2

27 防松螺母M10 4

28 六角螺母 M10 2

29
GB╱T 6182-
2016[2型非金属嵌件六
角锁紧螺母M12]

14

30 镜向F01-1200保险组件 1

31 环形O型销 1

32 内25减震垫 6

33 六角头螺栓 M12×20 12

34 GB╱T 95-2002[平垫圈 
C级12] 44

35
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M8×20]

12

36
GB╱T 80-
2007[内六角凹端紧定螺
钉M6×6]

2

10



2CM

4cm

M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

STEP2: Installation steps:

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) 

 
   1-1. Place the counterplate storage group (8), storage group-2 (9) at the 

left bottom frame (2) and right bottom frame (15),install and secure with 

M8*2CM hex bolt (36) and M8 flat washer (21).    

   1-2. insert the stainless steel pendant rod (17) into the counterplate storage 

group (8), and counterplate storage group-2 (9) installation hole, and fix it with
 M12*4CM hex bolt (25) and M12 flat washer (34).

M8X2CM hex bolts(8pcs) M8 flat washer(8pcs) 

M12X4CM hex bolts(2pcs) M12 flat washer(2pcs) 
11



3

3

33

34

2

15

M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

STEP3:

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) 

项目号 零件号 说明 数量
1 F01-1400长板 2

2 F01-0100左底架 1

3 F01-0200竖组 2

4 F01-0300上连接组 1

5 F01-0400杠铃杆挂架 2

6 F01-0500保险组 2

7 F01-0600卧撑组 1

8 F01-0700配重片存放组 1

9
F01-
0800配重片存放（带奥
杆）

1

10 F01-0900奥杆 1

11 F01-1000 滑动组件 2

12 F01-1200保险组件 1

13 F01-2100炮筒组 1

14 F01-2300光轴上组 2

15 F01-1900右底架 1

16 F01-2000挂绳棍 4

17 不锈钢挂片杆 2

18 ø25光轴 2

19 镜向F01-0600卧撑组 1

20 平垫圈 10 8

21 平垫圈 8 12

22
GB╱T 5780-
2016[六角头螺栓 
C级M12×120]

8

23
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M10×30]

4

24
GB╱T 5780-
2016[六角头螺栓 
C级M12×100]

8

25
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M12×40]

2

26
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M10×65]

2

27 防松螺母M10 4

28 六角螺母 M10 2

29
GB╱T 6182-
2016[2型非金属嵌件六
角锁紧螺母M12]

14

30 镜向F01-1200保险组件 1

31 环形O型销 1

32 内25减震垫 6

33 六角头螺栓 M12×20 12

34 GB╱T 95-2002[平垫圈 
C级12] 44

35
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M8×20]

12

36
GB╱T 80-
2007[内六角凹端紧定螺
钉M6×6]

2

12



2CM

M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

STEP3: Installation steps:

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) 

   1, Places the vertical group (3) at the left bottom frame (2)

 and right bottom frame (15) mounting holes respectively, and  

fixed with M12*20 hex  bolts (33) and M12 flat washers (34).

M12X2CM hex bolts(8pcs) M12 flat washer(8pcs) 

13



32

30

18

3

11

24

34

14

26

28

2934

32

3

35

M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

STEP4:

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) 

项目号 零件号 数量
1 F01-1400长板 2

2 F01-0100左底架 1

3 F01-0200竖组 2

4 F01-0300上连接组 1

5 F01-0400杠铃杆挂架 2

6 F01-0500保险组 2

7 F01-0600卧撑组 1

8 F01-0700配重片存放组 1

9
F01-
0800配重片存放（带奥
杆）

1

10 F01-0900奥杆 1

11 F01-1000 滑动组件 2

12 F01-1200保险组件 1

13 F01-2100炮筒组 1

14 F01-2300光轴上组 2

15 F01-1900右底架 1

16 F01-2000挂绳棍 4

17 不锈钢挂片杆 2

18 ø25光轴 2

19 镜向F01-0600卧撑组 1

20 平垫圈 10 8

21 平垫圈 8 12

22
GB╱T 5780-
2016[六角头螺栓 
C级M12×120]

8

23
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M10×30]

4

24
GB╱T 5780-
2016[六角头螺栓 
C级M12×100]

8

25
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M12×40]

2

26
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M10×65]

2

27 防松螺母M10 4

28 六角螺母 M10 2

29
GB╱T 6182-
2016[2型非金属嵌件六
角锁紧螺母M12]

14

30 镜向F01-1200保险组件 1

31 环形O型销 1

32 内25减震垫 6

33 六角头螺栓 M12×20 12

34 GB╱T 95-2002[平垫圈 
C级12] 44

35
GB╱T 80-
2007[内六角凹端紧定螺
钉M6×6]

2

36
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M8×20]

12

14



6.5CM

10CM

6

M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

STEP4: Installation steps:

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) 

         

           

    1-1, Insert the shock pad (32), fuse assembly (30), shock pad(32) ,sliding 

assembly (11) into the guide rod (18). Insert the guide rod into the mounting hole of

 the vertical group (3).    

 1-2,Insert one end of the optical shaft upper group (14) into theguide rod and

secure with the M10X6.5CM hexagon bolts(26) andthe M10 hex nuts. The other

 end is placed at the vertical group (3) hole and fixed with M12X10CM hex bolts. 

Tighten the SET SCREW (35) wire (as shown).

M12 flat washer(8pcs) M10 lock nut(4pcs) M12X10CM hex bolts(4pcs) 

M10X6.5CM hex bolts(2pcs) M10 hex nut( 2pcs) M6X6CM SET SCREW(4pcs)
 

15



4

29

34

34

24

M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

STEP5:

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) 
项目号 零件号 说明 数量

1 F01-1400长板 2

2 F01-0100左底架 1

3 F01-0200竖组 2

4 F01-0300上连接组 1

5 F01-0400杠铃杆挂架 2

6 F01-0500保险组 2

7 F01-0600卧撑组 1

8 F01-0700配重片存放组 1

9
F01-
0800配重片存放（带奥
杆）

1

10 F01-0900奥杆 1

11 F01-1000 滑动组件 2

12 F01-1200保险组件 1

13 F01-2100炮筒组 1

14 F01-2300光轴上组 2

15 F01-1900右底架 1

16 F01-2000挂绳棍 4

17 不锈钢挂片杆 2

18 ø25光轴 2

19 镜向F01-0600卧撑组 1

20 平垫圈 10 8

21 平垫圈 8 12

22
GB╱T 5780-
2016[六角头螺栓 
C级M12×120]

8

23
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M10×30]

4

24
GB╱T 5780-
2016[六角头螺栓 
C级M12×100]

8

25
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M12×40]

2

26
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M10×65]

2

27 防松螺母M10 4

28 六角螺母 M10 2

29
GB╱T 6182-
2016[2型非金属嵌件六
角锁紧螺母M12]

14

30 镜向F01-1200保险组件 1

31 环形O型销 1

32 内25减震垫 6

33 六角头螺栓 M12×20 12

34 GB╱T 95-2002[平垫圈 
C级12] 44

35
GB╱T 80-
2007[内六角凹端紧定螺
钉M6×6]

2

36
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M8×20]

12

16



10CM

M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) STEP5: Installation steps:

  1, Places the upper connection group (4) at the mounting hole above 

the vertical group (3) and secure with M12*10CM hex  bolt (24), M12 flat

 washer (34), M12 LOCK nut (39).

M12 flat washer(6pcs) 

M12 lock nut (2pcs) 

M12X10CM hex bolts(4pcs) 

17



10

11

11

23
20 20 27

M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

STEP6:

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) 
项目号 零件号 说明 数量

1 F01-1400长板 2

2 F01-0100左底架 1

3 F01-0200竖组 2

4 F01-0300上连接组 1

5 F01-0400杠铃杆挂架 2

6 F01-0500保险组 2

7 F01-0600卧撑组 1

8 F01-0700配重片存放组 1

9
F01-
0800配重片存放（带奥
杆）

1

10 F01-0900奥杆 1

11 F01-1000 滑动组件 2

12 F01-1200保险组件 1

13 F01-2100炮筒组 1

14 F01-2300光轴上组 2

15 F01-1900右底架 1

16 F01-2000挂绳棍 4

17 不锈钢挂片杆 2

18 ø25光轴 2

19 镜向F01-0600卧撑组 1

20 平垫圈 10 8

21 平垫圈 8 12

22
GB╱T 5780-
2016[六角头螺栓 
C级M12×120]

8

23
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M10×30]

4

24
GB╱T 5780-
2016[六角头螺栓 
C级M12×100]

8

25
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M12×40]

2

26
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M10×65]

2

27 防松螺母M10 4

28 六角螺母 M10 2

29
GB╱T 6182-
2016[2型非金属嵌件六
角锁紧螺母M12]

14

30 镜向F01-1200保险组件 1

31 环形O型销 1

32 内25减震垫 6

33 六角头螺栓 M12×20 12

34 GB╱T 95-2002[平垫圈 
C级12] 44

35
GB╱T 80-
2007[内六角凹端紧定螺
钉M6×6]

2

36
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M8×20]

12

18



3CM

M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) STEP6: Installation steps:

 

  1, Places the Olympic rod (10) at the sliding assembly (11) mounting hole

 and secure with M10*30 hex bolt (23), M10 flat washer  (20), M10 lock nut 
(27).

M10 flat washer(8pcs) M10X3CM hex bolts(4pcs) 

M10 lock nut(4pcs) 
19



5

7

6

3

19

5

6

M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

STEP7:

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) 
项目号 零件号 说明 数量

1 F01-1400长板 2

2 F01-0100左底架 1

3 F01-0200竖组 2

4 F01-0300上连接组 1

5 F01-0400杠铃杆挂架 2

6 F01-0500保险组 2

7 F01-0600卧撑组 1

8 F01-0700配重片存放组 1

9
F01-
0800配重片存放（带奥
杆）

1

10 F01-0900奥杆 1

11 F01-1000 滑动组件 2

12 F01-1200保险组件 1

13 F01-2100炮筒组 1

14 F01-2300光轴上组 2

15 F01-1900右底架 1

16 F01-2000挂绳棍 4

17 不锈钢挂片杆 2

18 ø25光轴 2

19 镜向F01-0600卧撑组 1

20 平垫圈 10 8

21 平垫圈 8 12

22
GB╱T 5780-
2016[六角头螺栓 
C级M12×120]

8

23
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M10×30]

4

24
GB╱T 5780-
2016[六角头螺栓 
C级M12×100]

8

25
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M12×40]

2

26
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M10×65]

2

27 防松螺母M10 4

28 六角螺母 M10 2

29
GB╱T 6182-
2016[2型非金属嵌件六
角锁紧螺母M12]

14

30 镜向F01-1200保险组件 1

31 环形O型销 1

32 内25减震垫 6

33 六角头螺栓 M12×20 12

34 GB╱T 95-2002[平垫圈 
C级12] 44

35
GB╱T 80-
2007[内六角凹端紧定螺
钉M6×6]

2

36
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M8×20]

12

20



M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

STEP7: Installation steps:

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) 

  1, Places the bar bar hanger (5), push-up group (7) and insurance group

 (6) into the vertical group (3).

21



16

21

36

13

31

15

M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

STEP8:

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) 

项目号 零件号 说明 数量
1 F01-1400长板 2

2 F01-0100左底架 1

3 F01-0200竖组 2

4 F01-0300上连接组 1

5 F01-0400杠铃杆挂架 2

6 F01-0500保险组 2

7 F01-0600卧撑组 1

8 F01-0700配重片存放组 1

9
F01-
0800配重片存放（带奥
杆）

1

10 F01-0900奥杆 1

11 F01-1000 滑动组件 2

12 F01-1200保险组件 1

13 F01-2100炮筒组 1

14 F01-2300光轴上组 2

15 F01-1900右底架 1

16 F01-2000挂绳棍 4

17 不锈钢挂片杆 2

18 ø25光轴 2

19 镜向F01-0600卧撑组 1

20 平垫圈 10 8

21 平垫圈 8 12

22
GB╱T 5780-
2016[六角头螺栓 
C级M12×120]

8

23
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M10×30]

4

24
GB╱T 5780-
2016[六角头螺栓 
C级M12×100]

8

25
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M12×40]

2

26
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M10×65]

2

27 防松螺母M10 4

28 六角螺母 M10 2

29
GB╱T 6182-
2016[2型非金属嵌件六
角锁紧螺母M12]

14

30 镜向F01-1200保险组件 1

31 环形O型销 1

32 内25减震垫 6

33 六角头螺栓 M12×20 12

34 GB╱T 95-2002[平垫圈 
C级12] 44

35
GB╱T 80-
2007[内六角凹端紧定螺
钉M6×6]

2

36
GB╱T 5781-
2016[六角头螺栓 全螺纹 
C级M8×20]

12

22



2CM

M    X   CM hex bolts(    pcs) 

M    flat washer(    pcs) 

M    lock nut(    pcs) 

STEP8: Installation steps:

M    X   CM SET SCREW(    pcs) 

M    X   CM SET SCREW(    pcs) 

     

   1-1, Inserts the Rrope stick (16) into the right bottom frame (15) and 

left bottom frame (2) mounting holes, and uses the M8*2CM hex bolt 
(36) and M8 flat washer (21).

    1-2, insert the barrel set (13) into the right bottom frame (15) mounting 

 hole and secure with the O-TYPE PIN (31).

M8 flat washer(4pcs) 

Installation completed.

M8X2CM hex bolts(4pcs) 

23



24

   Make certain all bolts are tightened securely before 
using the  equipment.

   Thank you for purchasing the equipment and enjoy  your

 time.

For Your Attention ：

Installation Completed

娜娜
Line


	总图
	工程图视图50

	占地尺寸
	工程图视图48

	总览
	工程图视图49

	明细表
	工程图视图51

	明细表(2)
	工程图视图58

	螺丝总(2)
	工程图视图52
	工程图视图53
	工程图视图54
	工程图视图55
	工程图视图56
	工程图视图57
	工程图视图59
	工程图视图60
	工程图视图61
	工程图视图65
	工程图视图66

	螺丝总
	工程图视图62
	工程图视图63
	工程图视图64
	工程图视图67
	工程图视图68
	工程图视图69
	工程图视图71
	工程图视图72
	工程图视图73

	步骤1(2)
	工程图视图74

	步骤1
	工程图视图75

	步骤2(2)(2)
	工程图视图76

	步骤2(2)
	工程图视图77
	工程图视图78

	3
	工程图视图84

	3-2
	工程图视图110

	步骤4
	工程图视图111

	步骤4-2
	工程图视图113
	工程图视图114
	工程图视图115
	工程图视图116
	工程图视图117
	工程图视图118

	5
	工程图视图112

	5-2
	工程图视图119

	6
	工程图视图120

	6-2
	工程图视图122

	8
	工程图视图123

	8-2
	7
	工程图视图125

	7-2
	工程图视图127


